

Current chemotherapies for recurrent/metastatic head and neck cancer

Yann Molin and Jérôme Fayette

Surgery and radiotherapy are generally not an option for recurrent/metastatic head and neck squamous cell carcinoma. Chemotherapy is the only possible treatment. The five major drugs active in monotherapy are methotrexate, cisplatin, 5-fluorouracil (5-FU), cetuximab (an antiepidermal growth factor receptor antibody) and taxanes (paclitaxel or docetaxel). They allow 10–25% response with a median survival of approximately 6–8 months. Various chemotherapy doublets may achieve higher response rates, up to 45–50%, but overall survival remains unchanged. As recurrent patients are often symptomatic, better response is associated with better quality of life and the standard treatment for patients with performance status 0–1 is the combination of cisplatin and 5-FU. Recently, the triplet cisplatin-5-FU-cetuximab, which has been

shown to result in an increased response rate and a significantly better median survival of 10.4 months, has become the new treatment standard. *Anti-Cancer Drugs* 22:621–625 © 2011 Wolters Kluwer Health | Lippincott Williams & Wilkins.

Anti-Cancer Drugs 2011, 22:621–625

Keywords: cetuximab, cisplatin, docetaxel, epidermal growth factor receptor, 5-fluorouracil, methotrexate, paclitaxel, recurrent/metastatic, squamous cell carcinoma

Université de Lyon, Centre Léon Bérard, Lyon, France

Correspondence to Jérôme Fayette, MD, PhD, Centre Léon Bérard, 28 rue Laennec 69008, Lyon, France
Tel: +33 4 78 78 51 03; fax: +33 4 78 78 27 16;
e-mail: fayette@lyon.fnclcc.fr

Received 30 October 2010 Revised form accepted 31 October 2010

Introduction

Head and neck squamous cell carcinoma (HNSCC) accounts for 5% of all newly diagnosed cancers in adults in the USA and 8% of cancers worldwide [1]. Two thirds of patients present with locally advanced disease and 10% are metastatic [2]. Despite aggressive and optimal plurimodality treatment with surgery, radiotherapy and chemotherapy, approximately 33 to 50% of patients in Western countries relapse. In these cases, surgery and radiotherapy are no longer possible and the only treatment option is chemotherapy. The chemotherapeutic drugs active in HNSCC are methotrexate, cisplatin, 5-fluorouracil (5-FU), taxanes and cetuximab. Methotrexate monotherapy has long been the standard treatment for these patients, with fewer responses than cisplatin-based chemotherapy but with similar overall survival. However, relapsing patients often have a local recurrence and symptoms such as trouble in swallowing, eating and speaking; higher objective response could make a positive difference to them by improving their quality of life. Recently, a combination of three drugs, cisplatin, 5-FU and cetuximab, has been shown to result in increased overall survival. This review will summarize available chemotherapies for recurrent/metastatic HNSCC.

Monotherapy (Table 1)

Methotrexate

Historically, methotrexate was the first drug used for patients with HNSCC. Two randomized phase III studies have reported response rates from 10 to 16% at the dose of 40 mg/m² [3,4]. Tolerance is globally satisfactory with

only 10% leucopenia or grade 3–4 mucositis, but overall survival is poor: 5.6 and 6 months, respectively. An increase in doses with detoxification by leucovorin has allowed obtaining of 76% of responses in a small trial but has been associated with important toxicity and toxic deaths [13]. However, randomized trials have not shown any difference in overall survival despite high toxicity [14–17]. Leucovorin, which decreases the toxicity of high-dose methotrexate, could also limit its efficiency [17]. The standard dose thus remains 40 mg/m²/week.

Cisplatin

At the end of the 1970s, two studies showed the efficacy of cisplatin in HNSCC, with high rates of response from 25% in pretreated patients to 70% in others [18,19]. A randomized four-arm trial comparing cisplatin, bleomycin, the combination of both drugs and best supportive care confirmed the 25% response rate for cisplatin, associated with a significant 10-week increase in survival. Bleomycin is deleterious in these patients, whereas cisplatin, at a dose of 50 mg/m² every 15 days, has been shown to induce 15% objective responses [20]. At 100 mg/m² every 28 days, two phase III trials have shown responses from 10 to 17% and an overall survival between 5.7 and 8 months, but at the expense of a certain toxicity [5,6]. Indeed, many grade 3–4 toxicities, including 14% patients with neutropenia, 10% with dehydration, 18% with nausea and vomiting, 14% with asthenia, 11% with anaemia and 10% with infections, have been reported.

Table 1 Monotherapy for recurrent/metastatic head and neck squamous cell carcinoma (phase III trials, unless otherwise specified)

Chemotherapy regimen	Response (%)	Overall survival (months)	References
Methotrexate (40 mg/m ² /week)	10–16	5.6–6	[3,4]
Cisplatin (100 mg/m ² /3 weeks)	10–17	5.7–8	[5,6]
5-FU (1000 mg/m ² /d, 5 days/3 weeks)	13		[6]
Paclitaxel (80 mg/m ² /week)	43	8.5	[7] phase II
Docetaxel (35 mg/m ² /week)	6–42	6–11.3	[8–10] phase II, [11]
Cetuximab (400 mg/m ² then 250 mg/m ² /week)	13		[12]

5-FU, 5-fluorouracil.

5-fluorouracil

5-FU is an antimetabolite with better efficacy when used in continuous infusion. In monotherapy at the dose of 1000 mg/m²/day during four consecutive days, repeated every 21 days, it has led to 13% responses, with 13% patients developing mucositis and 11% grade 3–4 anaemia [6].

Paclitaxel and docetaxel

Taxanes are the most recently developed chemotherapy drugs for HNSCC treatment. Paclitaxel has been used according to multiple schedules. The 96-h infusion schedule had yielded disappointing results [21]. A study of 34 patients undergoing 24-h infusion of 250 mg/m² paclitaxel has shown 40% responses with a median survival of 9.2 months [22]. However, treatment toxicity was severe with 91% neutropenia and two toxic deaths by myocardial infarction and febrile neutropenia. As in breast cancers, weekly administration of paclitaxel seems to be more efficient and is much better tolerated. A study of 60 patients treated with 80 mg/m²/week has shown response rates of 43% with an overall survival of 8.5 months [7].

Docetaxel is also effective in monotherapy in patients with recurrent HNSCC. At the dose of 100 mg/m² every 3 weeks, response rates vary between 32 and 42% [23,24], but with 69% asthenia, 61% neutropenia, 45% cutaneous toxicity, 31% peripheral oedema in the first study, and 53% fever in the second. As for paclitaxel, weekly administration schedules have been developed: the response rates remained high, from 25 to 42%, with a median overall survival between 6 and 11.3 months [8–10].

It is important to underline that all the studies investigating taxanes in monotherapy were phase II trials whose results are more likely to be favourable. A phase III trial of taxane monotherapy in cisplatin-resistant patients has shown that docetaxel was associated with only 6% responses and an overall survival of 6 months [11].

Cetuximab

Progress in molecular biology has led to a better understanding of the mechanisms of cancer and of its biological pathways. The epidermal growth factor receptor (EGFR) is expressed by 90% of HNSCC, and its expression is correlated with unfavourable prognosis [25]. EGFR activation stimulates cellular proliferation, the formation of metastases and neoangiogenesis, and confers resistance to apoptosis.

Cetuximab, an anti-EGFR monoclonal antibody, blocks EGFR phosphorylation and thus, its activation [26]. It probably also acts by stimulating the immune system through the induction of antibody-dependent cell cytotoxicity: the constant part of the antibody is bound by specific receptors to the macrophages, which then eliminate the cancer cells [27,28]. In monotherapy, weekly administration of cetuximab (400 mg/m² on the first week and 250 mg/m²/week thereafter) after failure of various chemotherapies has produced response rates of 13% and a control of the disease in 46% of cases [12]. The most common toxicities were diarrhoea and acne-like reactions; and 49% of the patients had cutaneous toxicity, essentially of grade 1–2 (only 1% grade 3–4). Diarrhoea prophylaxis and prescription of moisturizing creams and cyclines are recommended.

Other oral EGFR inhibitors such as erlotinib, gefitinib and lapatinib have been tested but have yielded disappointing results [29–32].

Combination of chemotherapies (Table 2)

The aim of combining drugs that have been found to be efficient in monotherapy is to increase the rate of response and overall survival. Before going into the details of the various associations available, most of them cisplatin-based, it is important to recall that HNSCC patients are often symptomatic with pain or with language, breathing or feeding disorders, and that any treatment increasing response rates, although not overall survival, remains interesting by improving the patient's quality of life.

Cisplatin and 5-fluorouracil

The combination of cisplatin and 5-FU was first tested in the early 1980s and has become the standard treatment for patients with recurrent/metastatic HNSCC. Two phase II studies including 30 recurrent/metastatic patients each have reported 50–70% responses. One of these studies has shown a median survival of 9 months [44,45]. Four randomized phase III studies have confirmed these results. The association of cisplatin (100 mg/m²) and 5-FU (1000 mg/m²/d for 4 days) administered every 3 weeks has given response rates between 27 and 32% and a median overall survival of 5.7–8.7 months [3,6,33,34]. But toxicity is important, with 67% of the patients experiencing neutropenia, 23% thrombopenia, 12–33% anaemia, 21% infections, 18–35% nausea and vomiting and 13–31% grade 3–4 mucositis. The study by

Table 2 Combination of chemotherapies for recurrent/metastatic head and neck squamous cell carcinoma (phase III trials, unless otherwise specified)

Chemotherapy regimen	Response (%)	Overall survival (months)	References
Cisplatin (100 mg/m ² /3 weeks) 5-FU (1000 mg/m ² /d, 5 days/3 weeks)	27–32	5.7–8.7	[3,6,33,34]
Cisplatin (75 mg/m ² /3 weeks) Docetaxel (75 mg/m ² /3 weeks)	33–54	9.6–11	[35–40] phase II
Cisplatin (75 mg/m ² /3 weeks) Paclitaxel (175 mg/m ² /3 weeks)	26–36		[33,41]
Carboplatin (AUC5/3 weeks) Paclitaxel (80 mg/m ² /week)	48–53	10.9–12.8	[42,43] phase II
Cisplatin (100 mg/m ² /3 weeks) 5-FU (1000 mg/m ² /d, 5 days/3 weeks) Cetuximab (400 mg/m ² then 250 mg/m ² /week)	36	10.1	[34]

5-FU, 5-fluorouracil.

Forastiere *et al.* [3] has shown a higher response to combination chemotherapy than to weekly methotrexate alone (32 vs. 10%, respectively), but overall survival was not significantly different between the two arms. However, as noted above, in HNSCC patients, higher response rates are often correlated with better quality of life. This is why the association of cisplatin-5-FU has become a standard in the treatment of selected patients with performance status (PS) 0–1. In the same study, the researchers studied the clinical efficacy of the combination of carboplatin and 5-FU: the response rate was lower than with cisplatin-5-FU (21 vs. 32%) with an overall survival of 5 months (not significantly different). These data are consistent with the consensus that carboplatin is less effective than cisplatin, even if this point has not been formally shown in a randomized study.

Cisplatin and taxanes

The data concerning this association result essentially from phase II studies. The level of proof is thus low and results must be viewed with caution.

In the first-line treatment of recurrent/metastatic HNSCC, the combination of cisplatin (75 mg/m²)-docetaxel (75 mg/m²), administered every 3 weeks, has produced response rates between 33 and 53.7% and a median survival of 9.6–11 months [35–40]. Tolerability has been acceptable with only 10–15% of grade 3–4 toxicities, mostly neutropenia, despite granulocyte colony-stimulating factor support. The results of larger studies are awaited.

Several phase II studies have shown that the association of cisplatin-paclitaxel induced response rates between 32 and 48% and an overall survival of 10–11 months [46–48] with acceptable tolerance, even if haematological toxicity was important. Two phase III studies have failed to show any significant superiority of the combination over cisplatin-5-FU, with poorer drug tolerance [33,41]; this association is thus not recommended in patients with recurrent/metastatic HNSCC.

As both the combinations are toxic, several researchers have tested the association of carboplatin and paclitaxel.

Phase II studies have shown response rates between 25.9 and 43% and a median overall survival between 7.2 and 15.7 months [49–52]. Toxicity remained important, in particular, haematological toxicity. As in breast cancers, tolerance and efficacy are improved by weekly administration of paclitaxel; this schedule was also tested in HNSCC patients. Two studies were conducted using the association of carboplatin (weekly or every 3 weeks) and paclitaxel (80 or 100 mg/m², weekly). The rates of response were 48 and 53% and the median survival was 10.9 and 12.8 months, respectively [42,43]. Tolerability was improved. This association can thus be proposed for the treatment of patients with altered PS (2 or > 2).

Cisplatin and cetuximab

Although preclinical data were encouraging, results from the first phase II studies have been disappointing. Baselga *et al.* [53] have found only 13% responses with the cetuximab-cisplatin combination. A phase III study using this association showed an increase in the response rate from 10 to 26% [5], but the difference in overall survival was not statistically significant (8–9.2 months). There was probably a lack of power because the number of patients was low (123 recurrent patients). In this trial, no maintenance treatment with cetuximab was given after the six courses of cisplatin (100 mg/m² every 4 weeks), either alone or in association with cetuximab (weekly), and patients could cross over to cetuximab after progression: these two points may explain the absence of a statistically significant difference in overall survival. In another phase III study, 442 patients were randomized to one of the two arms: cisplatin (100 mg/m² every 3 weeks)-5-FU (1000 mg/m²/d for 4 days every 3 weeks) and cetuximab or placebo [34]. After six courses of chemotherapy, weekly administration of cetuximab could be continued for maintenance until progression. The response rate was significantly increased from 20 to 36%, and progression-free survival (from 3.3 to 5.6 months) and overall survival (from 7.4 to 10.1 months) [hazard ratio = 0.80; 95% confidence interval = 0.64–0.99; *P* = 0.04]. There were more febrile neutropenia (nine patients vs. one, *P* = 0.02), more cutaneous toxicities (but only 9%

grade 3–4) and more allergic reactions. After this study, the association of cisplatin–5-FU–cetuximab has become the standard first-line chemotherapy regimen for all patients with preserved general status PS (0–1).

Taxanes and epidermal growth factor receptor inhibitors

This association has been essentially tested after the failure of the platinum-based chemotherapy. In this context, two phase II studies have reported interesting response rates: 60% for the study evaluating the association of paclitaxel–cetuximab [54]; 12% with an overall survival of 7 months for the study evaluating the association of docetaxel–cetuximab [55]. A phase III trial testing the combination of gefitinib and docetaxel in platinum-resistant patients has shown a small, but not significant, increase in the response rate (6–14%) without benefit in overall survival (6 months for docetaxel alone versus 6.8 months for the combination) [11]. However, gefitinib is probably not the most effective EGFR inhibitor as it does not induce antibody-dependent cell cytotoxicity, contrary to cetuximab.

Conclusion

In recurrent/metastatic HNSCC, chemotherapy, principally polychemotherapy, improves the quality of life and survival of a patient. The median survival of patients with PS (0–1) is currently longer than 10 months when treated with the triplet, cisplatin–5-FU–cetuximab. For patients with PS (2–3), treatment is based either on the combination of carboplatin–paclitaxel or on monotherapy with methotrexate, cetuximab or weekly administration of paclitaxel. Despite these treatments, survival remains poor and new strategies are awaited. Targeted therapies could help increase treatment efficacy; these treatment options are discussed in detail in another article of this special issue.

References

- Jemal A, Siegel R, Ward E, Murray T, Xu J, Smigal C, et al. Cancer statistics, 2006. *CA Cancer J Clin* 2006; **56**:106–130.
- Lag R, Melbert D, Krapcho M. *SEER Cancer Statistics Review, 1975–2004*. Bethesda, MD: National Cancer Institute; 2006.
- Forastiere AA, Metch B, Schuller DE, Ensley JF, Hutchins LF, Triozzi P, et al. Randomized comparison of cisplatin plus fluorouracil and carboplatin plus fluorouracil versus methotrexate in advanced squamous-cell carcinoma of the head and neck: a Southwest Oncology Group study. *J Clin Oncol* 1992; **10**:1245–1251.
- Schornagel JH, Verweij J, De Mulder PH, Cognetti F, Vermorken JB, Cappelaere P, et al. Randomized phase III trial of edatrexate versus methotrexate in patients with metastatic and/or recurrent squamous cell carcinoma of the head and neck: a European Organization for Research and Treatment of Cancer Head and Neck Cancer Cooperative Group study. *J Clin Oncol* 1995; **13**:1649–1655.
- Burtneis B, Goldwasser MA, Flood W, Mattar B, Forastiere AA. Phase III randomized trial of cisplatin plus placebo compared with cisplatin plus cetuximab in metastatic/recurrent head and neck cancer: an Eastern Cooperative Oncology Group study. *J Clin Oncol* 2005; **23**:8646–8654.
- Jacobs C, Lyman G, Velez-Garcia E, Sridhar KS, Knight W, Hochster H, et al. A phase III randomized study comparing cisplatin and fluorouracil as single agents and in combination for advanced squamous cell carcinoma of the head and neck. *J Clin Oncol* 1992; **10**:257–263.
- Grau JJ, Caballero M, Verger E, Monzo M, Blanch JL. Weekly paclitaxel for platinum-resistant stage IV head and neck cancer patients. *Acta Otolaryngol* 2009; **129**:1294–1299.
- Koussis H, Scola A, Bergamo F, Tonello S, Jirillo A, Basso U, et al. Weekly docetaxel as second-line (palliative) chemotherapy in recurrent/metastatic head and neck squamous cell carcinoma (SCCHN) (Abstract 6067). *J Clin Oncol (Meeting Abstracts)* 2007; **25**:abstract 6067.
- Guardiola E, Peyrade F, Chaigneau L, Cupissol D, Tchiknavorian X, Bompas E, et al. Results of a randomised phase II study comparing docetaxel with methotrexate in patients with recurrent head and neck cancer. *Eur J Cancer* 2004; **40**:2071–2076.
- Hitt R, Amador ML, Quintela-Fandino M, Jimeno A, Del Val O, Hernando S, et al. Weekly docetaxel in patients with recurrent and/or metastatic squamous cell carcinoma of the head and neck. *Cancer* 2006; **106**:106–111.
- Argiris A, Ghebremichael M, Gilbert J, Burtneis B, Forastiere A. A phase III randomized, placebo-controlled trial of docetaxel (D) with or without gefitinib (G) in recurrent or metastatic (R/M) squamous cell carcinoma of the head and neck (SCCHN): a trial of the Eastern Cooperative Oncology Group (ECOG) (Abstract 6011). *J Clin Oncol (ASCO meeting)* 2009; **27**:abstract 6011.
- Vermorken JB, Trigo J, Hitt R, Koralewski P, Diaz-Rubio E, Rolland F, et al. Open-label, uncontrolled, multicenter phase II study to evaluate the efficacy and toxicity of cetuximab as a single agent in patients with recurrent and/or metastatic squamous cell carcinoma of the head and neck who failed to respond to platinum-based therapy. *J Clin Oncol* 2007; **25**:2171–2177.
- Levitt M, Mosher MB, DeConti RC, Farber LR, Skeel RT, Marsh JC, et al. Improved therapeutic index of methotrexate with 'leucovorin rescue'. *Cancer Res* 1973; **33**:1729–1734.
- DeConti RC, Schoenfeld D. A randomized prospective comparison of intermittent methotrexate, methotrexate with leucovorin, and a methotrexate combination in head and neck cancer. *Cancer* 1981; **48**:1061–1072.
- Woods RL, Fox RM, Tattersall MH. Methotrexate treatment of squamous-cell head and neck cancers: dose-response evaluation. *Br Med J (Clin Res Ed)* 1981; **282**:600–602.
- Taylor SGT, McGuire WP, Hauck WW, Showel JL, Lad TE. A randomized comparison of high-dose infusion methotrexate versus standard-dose weekly therapy in head and neck squamous cancer. *J Clin Oncol* 1984; **2**:1006–1011.
- Browman GP, Goodyear MD, Levine MN, Russell R, Archibald SD, Young JE. Modulation of the antitumor effect of methotrexate by low-dose leucovorin in squamous cell head and neck cancer: a randomized placebo-controlled clinical trial. *J Clin Oncol* 1990; **8**:203–208.
- Wittes R, Heller K, Randolph V, Howard J, Vallejo A, Farr H, et al. cis-Dichlorodiammineplatinum(II)-based chemotherapy as initial treatment of advanced head and neck cancer. *Cancer Treat Rep* 1979; **63**:1533–1538.
- Wittes RE, Cvitkovic E, Shah J, Gerold FP, Strong EW. cis-Dichlorodiammineplatinum(II) in the treatment of epidermoid carcinoma of the head and neck. *Cancer Treat Rep* 1977; **61**:359–366.
- Clavel M, Vermorken JB, Cognetti F, Cappelaere P, De Mulder PH, Schornagel JH, et al. Randomized comparison of cisplatin, methotrexate, bleomycin and vincristine (CABO) versus cisplatin and 5-fluorouracil (CF) versus cisplatin (C) in recurrent or metastatic squamous cell carcinoma of the head and neck. A phase III study of the EORTC Head and Neck Cancer Cooperative Group. *Ann Oncol* 1994; **5**:521–526.
- Langer CJ, Li Y, Jennings T, DeConti RC, Nair S, Cohen RB, et al. Phase II evaluation of 96-hour paclitaxel infusion in advanced (recurrent or metastatic) squamous cell carcinoma of the head and neck (E3395): a trial of the Eastern Cooperative Oncology Group. *Cancer Invest* 2004; **22**:823–831.
- Forastiere AA, Shank D, Neuberg D, Taylor SGT, DeConti RC, Adams G. Final report of a phase II evaluation of paclitaxel in patients with advanced squamous cell carcinoma of the head and neck: an Eastern Cooperative Oncology Group trial (PA390). *Cancer* 1998; **82**:2270–2274.
- Catimel G, Verweij J, Mattijssen V, Hanauske A, Piccart M, Wanders J, et al. EORTC Early Clinical Trials Group. Docetaxel (taxotere): an active drug for the treatment of patients with advanced squamous cell carcinoma of the head and neck. *Ann Oncol* 1994; **5**:533–537.
- Dreyfuss AI, Clark JR, Norris CM, Rossi RM, Lucarini JW, Busse PM, et al. Docetaxel: an active drug for squamous cell carcinoma of the head and neck. *J Clin Oncol* 1996; **14**:1672–1678.
- Ke LD, Adler-Storthz K, Clayman GL, Yung AW, Chen Z. Differential expression of epidermal growth factor receptor in human head and neck cancers. *Head Neck* 1998; **20**:320–327.

- 26 Harari PM, Allen GW, Bonner JA. Biology of interactions: antiepidermal growth factor receptor agents. *J Clin Oncol* 2007; **25**:4057–4065.
- 27 Fan Z, Masui H, Altas I, Mendelsohn J. Blockade of epidermal growth factor receptor function by bivalent and monovalent fragments of 225 anti-epidermal growth factor receptor monoclonal antibodies. *Cancer Res* 1993; **53**:4322–4328.
- 28 Ciardiello F, Bianco R, Caputo R, Damiano V, Troiani T, Melisi D, *et al*. Antitumor activity of ZD6474, a vascular endothelial growth factor receptor tyrosine kinase inhibitor, in human cancer cells with acquired resistance to antiepidermal growth factor receptor therapy. *Clin Cancer Res* 2004; **10**:784–793.
- 29 Cohen EE, Kane MA, List MA, Brockstein BE, Mehrotra B, Huo D, *et al*. Phase II trial of gefitinib 250 mg daily in patients with recurrent and/or metastatic squamous cell carcinoma of the head and neck. *Clin Cancer Res* 2005; **11**:8418–8424.
- 30 Kirby AM, A'Hern RP, D'Ambrosio C, Tanay M, Syrigos KN, Rogers SJ, *et al*. Gefitinib (ZD1839, Iressa) as palliative treatment in recurrent or metastatic head and neck cancer. *Br J Cancer* 2006; **94**:631–636.
- 31 Soulieres D, Senzer NN, Vokes EE, Hidalgo M, Agarwala SS, Siu LL. Multicenter phase II study of erlotinib, an oral epidermal growth factor receptor tyrosine kinase inhibitor, in patients with recurrent or metastatic squamous cell cancer of the head and neck. *J Clin Oncol* 2004; **22**:77–85.
- 32 Abidoye OO, Cohen EE, Wong SJ, Kozloff MF, Nattam SR, Stenson KM, *et al*. A phase II study of lapatinib (GW572016) in recurrent/metastatic (R/M) squamous cell carcinoma of the head and neck (SCCHN) (Abstract 5568). *J Clin Oncol (ASCO meeting)* 2006; **24**:abstract 5568.
- 33 Gibson MK, Li Y, Murphy B, Hussain MH, DeConti RC, Ensley J, *et al*. Randomized phase III evaluation of cisplatin plus fluorouracil versus cisplatin plus paclitaxel in advanced head and neck cancer (E1395): an intergroup trial of the Eastern Cooperative Oncology Group. *J Clin Oncol* 2005; **23**:3562–3567.
- 34 Vermorken JB, Mesia R, Rivera F, Remenar E, Kaweckki A, Rottey S, *et al*. Platinum-based chemotherapy plus cetuximab in head and neck cancer. *N Engl J Med* 2008; **359**:1116–1127.
- 35 Specht L, Larsen SK, Hansen HS. Phase II study of docetaxel and cisplatin in patients with recurrent or disseminated squamous-cell carcinoma of the head and neck. *Ann Oncol* 2000; **11**:845–849.
- 36 Schoffski P, Catimel G, Planting AS, Droz JP, Verweij J, Schrijvers D, *et al*. Results of a phase II study of the EORTC Early Clinical Studies Group. Docetaxel and cisplatin: an active regimen in patients with locally advanced, recurrent or metastatic squamous cell carcinoma of the head and neck. *Ann Oncol* 1999; **10**:119–122.
- 37 Glisson BS, Murphy BA, Frenette G, Khuri FR, Forastiere AA. Phase II trial of docetaxel and cisplatin combination chemotherapy in patients with squamous cell carcinoma of the head and neck. *J Clin Oncol* 2002; **20**:1593–1599.
- 38 Gedlicka C, Formanek M, Selzer E, Burian M, Kornfehl J, Fiebigler W, *et al*. Phase II study with docetaxel and cisplatin in the treatment of recurrent and/or metastatic squamous cell carcinoma of the head and neck. *Oncology* 2002; **63**:145–150.
- 39 Guntinas-Lichius O, Appenrodt S, Veelken F, Krug B. Phase II study of weekly docetaxel and cisplatin in patients with advanced recurrent and metastatic head and neck cancer. *Laryngoscope* 2006; **116**:613–618.
- 40 Baur M, Kienzer HR, Schweiger J, DeSantis M, Gerber E, Pont J, *et al*. Docetaxel/cisplatin as first-line chemotherapy in patients with head and neck carcinoma: a phase II trial. *Cancer* 2002; **94**:2953–2958.
- 41 Forastiere AA, Leong T, Rowinsky E, Murphy BA, Vlock DR, DeConti RC, *et al*. Phase III comparison of high-dose paclitaxel + cisplatin + granulocyte colony-stimulating factor versus low-dose paclitaxel + cisplatin in advanced head and neck cancer: Eastern Cooperative Oncology Group Study E1393. *J Clin Oncol* 2001; **19**:1088–1095.
- 42 Bickmann A, Holzgraefe M, Wolf M, Schröder M. Combination therapy of docetaxel, carboplatin or paclitaxel, carboplatin for patients with metastatic/recurrent carcinoma of the head and neck (SCCHN) (Abstract 5576). *J Clin Oncol (ASCO meeting)* 2006; **24**:abstract 5576.
- 43 Moosmann P, Egli F, Stahel RA, Jost L. Weekly paclitaxel and carboplatin combination chemotherapy in patients with advanced squamous cell carcinoma of the head and neck. *Onkologie* 2003; **26**:568–572.
- 44 Amrein PC, Weitzman SA. Treatment of squamous-cell carcinoma of the head and neck with cisplatin and 5-fluorouracil. *J Clin Oncol* 1985; **3**:1632–1639.
- 45 Kish JA, Weaver A, Jacobs J, Cummings G, Al-Sarraf M. Cisplatin and 5-fluorouracil infusion in patients with recurrent and disseminated epidermoid cancer of the head and neck. *Cancer* 1984; **53**:1819–1824.
- 46 Adamo V, Ferraro G, Pergolizzi S, Sergi C, Laudani A, Settineri N, *et al*. Paclitaxel and cisplatin in patients with recurrent and metastatic head and neck squamous cell carcinoma. *Oral Oncol* 2004; **40**:525–531.
- 47 Basaran M, Bavbek SE, Gullu I, Demirelli F, Sakar B, Tenekeci N, *et al*. A phase II study of paclitaxel and cisplatin combination chemotherapy in recurrent or metastatic head and neck cancer. *J Chemother* 2002; **14**:207–213.
- 48 Thodtmann F, Theiss F, Kemmerich M, Heinrich B, Laubenbacher C, Quasthoff S, *et al*. Clinical phase II evaluation of paclitaxel in combination with cisplatin in metastatic or recurrent squamous cell carcinoma of the head and neck. *Ann Oncol* 1998; **9**:335–337.
- 49 Clark JI, Hofmeister C, Choudhury A, Matz G, Collins S, Bastian R, *et al*. Phase II evaluation of paclitaxel in combination with carboplatin in advanced head and neck carcinoma. *Cancer* 2001; **92**:2334–2340.
- 50 Fountzilas G, Athanassiadis A, Samantas E, Skarlos D, Kologera-Fountzila A, Nikolaou A, *et al*. Paclitaxel and carboplatin in recurrent or metastatic head and neck cancer: a phase II study. *Semin Oncol* 1997; **24**:S2-65–S2-67.
- 51 Ferrari D, Fiore J, Codeca C, Di Maria G, Bozzoni S, Bordin V, *et al*. A phase II study of carboplatin and paclitaxel for recurrent or metastatic head and neck cancer. *Anticancer Drugs* 2009; **20**:185–190.
- 52 Pivot X, Cals L, Cupissol D, Guardiola E, Tchiknavorian X, Guerrier P, *et al*. Phase II trial of a paclitaxel–carboplatin combination in recurrent squamous cell carcinoma of the head and neck. *Oncology* 2001; **60**:66–71.
- 53 Baselga J, Trigo JM, Bourhis J, Tortochaux J, Cortes-Funes H, Hitt R, *et al*. Phase II multicenter study of the antiepidermal growth factor receptor monoclonal antibody cetuximab in combination with platinum-based chemotherapy in patients with platinum-refractory metastatic and/or recurrent squamous cell carcinoma of the head and neck. *J Clin Oncol* 2005; **23**:5568–5577.
- 54 Hitt R, Irigoyen A, Nuñez J, Grau J, Garcia Saenz J, Pastor M, *et al*. Phase II study of combination cetuximab and weekly paclitaxel in patients with metastatic/recurrent squamous cell carcinoma of head and neck (SCCHN): Spanish Head and Neck Cancer Group (TTCC) (Abstract 6012). *J Clin Oncol (ASCO meeting)* 2007; **25**:abstract 6012.
- 55 Knoedler MK, Gauler T, Matzdorff A, Jordan O, Schroeder M, Gruenwald V, *et al*. Multicenter phase II study of cetuximab plus docetaxel in 84 patients with recurrent or metastatic, platinum-pretreated SCCHN (Abstract 6048). *J Clin Oncol (ASCO meeting)* 2009; **27**:abstract 6048.